

Standard Dosage Schedule

Treatment #1

Administer 20 ml Plaquex® Formula intravenously in 250 ml D5W

Treatment #2

Administer 30 ml Plaquex® Formula intravenously in 250 ml D5W

Treatment #3-30

Administer 50 ml Plaquex® Formula intravenously in 250 ml D5W

Frequency of treatments

Plaquex has a half-life of about 32 hours. Therefore, treatments should not be given daily. It can be given three times per week, for example, Monday - Wednesday - Friday. Most patients though don't have the time to come in so often. Twice weekly treatments work well for most.

Amount of treatments

The amount of treatments needed depends on the severity of the problem.

Occlusions of more than 95 %, that are health threatening should not be treated by Plaquex as a faster solution, for example surgery may be necessary. The patient with such high occlusions doesn't have the time to wait for the Plaquex infusions to work. Treating such high occlusions when surgery is indicated is risky and the patient needs to be made aware of this.

The minimum amount of treatments is 20 infusions. Severe problems may need up to 50 or more infusions.

Once the treatments are finished and the patient has improved, maintenance treatments must be done at least once per month to maintain the results. Plaquex doesn't cure the underlying cause of the atherosclerosis. The disease will progress again once Plaquex is stopped unless other measures including diet and supplements are taken to prevent plaque buildup.

A good preventative is Plaquex Oral softgels as they help to keep the blood lipids normalized and improve blood flow properties. They also have anti-inflammatory properties and keep the red blood cells pliable.

Exceptions to the standard treatment protocol

Congestive Heart Disease (CHD): If the patient suffers from congestive heart disease, the amount of fluid given has to be spread over a longer time period. In severe CHD, the amount of

fluid may have to be reduced to 100 ml, which will also require an adjustment of the Plaquex dosage to 20 - 25 ml of Plaquex per sitting.

Patients of Asian descent and patients with low body weight: to avoid fatigue and a drop in blood pressure after and during treatment, these patients should not receive more than 20 - 25 ml Plaquex per sitting. Low body weight is any patient below 50 kg / 110 lbs.

Dialysis patients are not a contraindication, but the amount of fluids may have to be reduced along with the Plaquex dosage, similar to patients with severe congestive heart disease. Experience shows that kidney function usually improves with Plaquex treatments. Often the frequency of dialysis can be reduced.